20 = Front Fork
Table 5

Front Fork



20 = Front Fork Table 5
250 - R50S - R60 - RE9S

1
250

K
7/ 7

/
8 9 10 11 12



20 = Front Fork Table 5
: Qty.
, Call- . | .
Ordering No. ! ﬁgf : Description of Part gg g(gg S[I]?S ‘ 6R9 69RS
|
‘ t Front Fork
2000020 — ‘ Front fork, complete .................... 11— 1=
|
2000022 — | Front fork, complete, with hydraulic steering
: ‘ daomper .. e e e L D
20 00 362 1 ! Steering fork ... T 1) =11t —
2000364 | 2 ° Steering fork for steering domper ........ — — 1| =1
2000388 |3 Swingarm ... e 1T 1) 11 1
Installation of front wheel axle, left [
2000 293 4 Clamping bolt ... ... .. oo, 1.1 11 1
9936205 | 5 | Star washer J 8.4 pho. ..o oveiirsiiiii., 11 11
9922094 | 6 | Hex. nut M 8x1—6 S phoblack. .......... TP 1
" Swing arm bearing installation
2000320 7 Shaft 1 1 1 11
2000 322 8 Flat washer ... ... . ... ... ... 20212, 2,2
9985005 |9 Ball bearing 30203 ...................... 2122 2] 2
2000324 10 | Bushing ..., 2| 2|12 22
2000330 11 | Seal ..., 2] 2|22 2
2000326 112 | SPACET  + oot 2022 22
2000328 {13 | Acorn nut ...l 1 1 1 1 1
2000334 |14 | Rubber plug, leftand right ................ 21 2,2 22
Suspension units (lett and right)
2054016 |— | Telescopic spring and shock absorber
assembly, complete ............ A 202 —| 2| —
2054025 | — | Telescopic spring and shock absorber ‘ '
assembly, complete ............ ... ... —_ = 2| - 2
2054200 |15 | Aftachment, botom ...................... 2 22| 21!2
2002132 |16 | Cover, bottom .......ooviiieiiio ... 2 22| 2 2
2002126 |17 | Cover, 0P o oviiii i it 2022|122
2054206 |18 | Attachment, 0P ....................i.l. 2.2 2 212




20 = Front Fork Table 5

) icall- . LR
Ordering No. | out | Description of Part 5 50 | 50Rs | 3 | s
2054528 | 19 Bottoming rifg ................. ...l 4! 41 61 4] 6
2054234 | 207 Silent block .........oiiiiiieeeiiine 4 44y
2054232 21  Shock absorber, complete ................ 2 2 2 b2 ‘ 2
2054008 : 22 Coil spring ............ooiiin... e 2 22 C2 : 2
2054236 | 23  Shock absorber seal ............. ... ... 2 2 -l 2 -
Upper and lawer mounting of suspension
units
9914345 24 ' Hex.-head bolt M 10X1x42—10 K nickel- .
Coplated L e 2002 2] 2 2
2000345 25 | Flat washer «........ocoeiiiiiiiinnnn 4 4 4| 4. 4
9914 347 26 | Hex.-head bolt M 10X 1x48—10K ........ 2 2, 2 2. 2
9922121 . 27 | Hex. nut M10x1—6S phoblack. .......... 41 4 | 4] 41 4
=
Headlight bracket, left and right I
2000305 28 | Headlight bracket, left .................. Vv 0] 1]
2000313 28 | Headlight bradket, right .................. 1.1 | 1] 1] 1
2000336 29 | Rubber pad ... 2 22 2] 2
2000338 [ 30 | Spacer plate ....iiiiiiii i g2t 20 2] 2
2000340 | 31 Spacer ring ......ciiiiiiiiiiiiii 4 4: 4| 4| 4
2000347 32| Mounting plate, top ..ot 2 2 20 2] 2
9936135 | 33 | Star washer J 6.4 pho. ... 4 4y 4| 4| 4
9912240 | 34 | Hex-head screw M 6X20--8 G .......... 4 4 4| 4] 4
Frictional steering damper, lower assembly
2000 231 35 | Bottomplate ... ovviiii 1 T — 1] —
2000221 |36 . Anchorplate ... 1 1 —| 1 —
2000235 | 37 | Friction disc for anchor plate ............ 2 20— 2| —
9949213 | 38 | Rivet C 3% 10 steel copperplated .......... 3 3 —| 3| —
2000295 3% | St ot iiie e 11— 1
99723412 | 40 | Castellated nut M 8—6 § phoblack. ...... [ S U R
9945105 | 41 | Cotter pin 2x18steel .................... (D S R

46



20 = Front Fork Table 5
Call-| D R R 'QTY'
Ordering No. ut ! escription of Part . R R
No. P D02 s & s
I
Anchor piale attachment on frame '
2000255 - 42 Retaining serew ... .. . o .. 1 ‘ 1| —] 1 —
2000257 1 43  Rubber ring ... 2 2 —| 2 —
9931850 | 44 Flat washer 16 phoblack. ................ N e L
9931658 45 | Flat washer 8.4 phablack. ................ 1 Lo 1 —
9923412 46 | Castellated nut M 8—6 § pho.black. ...... LI B A B B
9945105 | 47~ Cofter pin 2X18steel .................... T — 1] —
! Hydraulic steering damper with mounting on "
\
I frame
2054070 | 48 Hydraulic steering damper .............. — =] 1| —] 1
2054220 ' 49 Mounting bracket ... ..................... ———
20 54221 56 | Clamp on frame tube ..o — — | 1] —] 1
9912480 |51 | Hex-head screw M8x38-8 G phoblack. .. | — — 3| —| 3
9931066 | 52 | Flat washer 84 phoblack. ................ — = 1| i
§932091 | 53 Spring washer B8 .. ... ... ... —| —] 3| —| 3
9922082 | 54 Hex. nutM8—65 phoblack .............. —i —] 3] —| 3
1 Anchor plate with mounting on frame !
|
2054222 |55 ¢ Ancherplate ...l ——| — 1 ]
8050136 |56  Rubber washer ............ ... oo, —| — 4] =1 4
2054223 | 57 1 Spacer ..o, — - 1 =
4570122 58 | Flat washer ... ... ... ... ... ... ... — — 1 —] 1
9912440 © 59 | Hex-head screw M 8x25-8 G phoblack. —i — 1: —| |
9933094 | 60 . Lock washer ....... ... .. . — =1 |1
9922082 | &1 Hex. nut M 8—¢ S phoblack. ............ —_ k‘ 1T — 1
|
!
Link on steering damper ?
2054225 | 62 1 Link oo — — 1 =]
9931658 | 63  Flat washer 8.4 phoblack. ................ —| =2 —| 2
9922082 | 64 | Mex. nul M8—6S phoblack. .............. S .

47



20 — Front Fork

Table 5

Call-| _ | R I R ay. I
Ordering Me. oot Description of Part | 50 5072 | = | ¢ | R
No. | 40 6072 508 67 1698
| .
Coupling to link and damper setting lever ‘
2054227 65 Coupling  ..ei.iiiiiiiiieieiiae — =11~
2054226 |66  Setting lever .. ... i —_ — 1| -1
20542017 | 67 | Detent cup ..o iiiii e i - = 20— 2
2054218 |68 | Guide ring ... .eiii e — — 1=
2054219 69 | SPACEr ... — i — 11—
9919460 70 Screw AM6X10—5 ... ...l —— 1] =1
9933078 |71 lockringBé ... i — = T =]
9221055 |72 | Hex. nut BM 6—5 S phoblack. ............ - = 1 — 1
9934035 ' 73 | Circlip 8%0.8 for seitting fever on stud of |
lower fork guide ........... ... ... — =1, =1
Attachment of setting lever on lower fork | :
guide and damper rod
0534332 |74 | Spring washer ... ... . oL — =1 =1
2054224 75 | Hex. nut ... — — i1 —] 1
9933094 76 | Lock washer ........ ... ...l — — | 1T =t
9922094 |77 | Hex. nut M 8xX1—6 S pha.black. .......... — =2 —2
Adjusting screw for lower fork guide
4038180 178 | Hex-head SCrew .............o.ooooo.... —l— 1| =]
9921055 |79 | Hex. nut BM 658 phoblack. ............ —_— | =7 1T | =1
Damper rod
2000046 80 | Damper rod, complete, with spring and ball T 1| —=]1)—
2000047 |80 | Damper rod, complete, with springand ball | — | — | 1T | — | 1
2000118 |4 Spring ... 2.2 |2 2|2
9986255 |82 | Ball 55mm. dia. Il ... ool 202222
9945095 |83 | Cotter pin 2x15 steel for bottom end of ;
damper rod ... ... ... .. 141 | — 1 | —

48




20 = Front Fork Table 5
) Call- | . o O
Ordering No. 1 ﬁgi | Description of Part gg ;8% SORS 6R9 69RS
1 Upper fork guide and steering head ballraces!
2000126 84 | Fork guide plate, top -..vvveererrirannns, 11 1 1
2000345 85 . Flat washer ........................ ... 2 2 2 2. 2
2000343 86 1 Fork crownscrew ........ ... .. .. ... 2 2 2 22
2000188 87  Ballrace, with inside shoulder ............ 2 2 2. 2! 2
2000190 88  Ballrace, with outside shoulder ., .......... 2 2 22 ; 2
9986255 82 Ball 5.5mm.dia Ul ... .. ... ... .. 46 46 461 46| 46
2000193 |90 Cage i e T 1 1 1 | 1
2000184 | 9 Ballrace cover .......... ... iiiinnt. 1 1 1171
2000182 |92 Lower nUb ....ooooviiiiiiiii i, A S R
2000297 |93 © SpOcer ... i 1 11 1
2000101 |94 ¢ Upper nut ... e 1 1 | B
2000245 |95 | Lock plate ....ooovoiiii 11 11
2000299 |96 | Rubber plug ........ .. ...l 2. 2 2 | 2: 2
2000119 |97 | Head cap, complete, with intermediate ; !
washer e, — — 1 —
2000114 198 | Head cap with lock spring «.......o..\.... 101 11

49



